



TEST REPORT

Report No. : MAN:HL:1348007334

DATE : 23<sup>rd</sup> September, 2022



PRATISHTHAN INDUSTRIES PRIVATE LIMITED
G-1/1, 1/2, MIDC INDUSTRIAL AREA PAITHAN,
AURANGABAD-431107
INDIA

CONTACT PERSON : MADHURE DESARDA

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :

SAMPLE DESCRIPTION: PIPL MOLDED FIBER PRODUCTS
STYLE NO.: 90002
COLOUR: WHITE
ORDER NO.: 005
END USE: COVERING COFFEE CUPS
SKU NO.: 002
ARTICLE NO.: FBCL002
BUYER: PRATISHTHAN INDUSTRIA PVT. LTD.
COUNTRY OF ORIGIN: INDIA
SAMPLE RECD ON: 30/08/2022
TEST PERFORMING DATE: 30/08/2022 TO 23/09/2022

SUMMARY OF TEST RESULTS:

Table with 2 columns: TEST REQUESTED and CONCLUSION. Rows include tests for humidity, hot water, temperature, freezer safe, fluorine content, heat, food articles, edqm guideline, migration, pcp, and svhc substances.

TEST(S) RESULT & METHOD: PLEASE REFER TO NEXT PAGE(S)